1:5 SCALE 2WD/4WD GASOLINE BUGGY
Ttem NO. :FS10203/FS11203

SPECIFICAION: _ |
Longth . s s 840mm
Width.............. 430mm ‘
Height.............300mn "
Wheelbase (F/R).. .. %52(}mm 1'
Tire Diameter...... 1704W78mm .
Gear RaTin.. ....... . 1.68:1
BRgIne, cvisivisnaies 23cc¢/26¢¢/30ce
Fuel capacity....... 700CC
g "ﬂ,

NWGW..ooeea. ..., 10.7Kg/15.2 Kg

g R e

\_ WWIWAES RACINGARITFCOM W,




10. Fuel is highly flammable and explosive!
Never use fuel indoors or in places with open fire or heat sources. Keep out of children’s
reach! Shut the cap tightly! Do not dispose of empty fuel cans into a fire! There is danger
of explosion.

. Be careful handling fuel, in case of contact with eyes or skins, rinse immediately with
water and seek medical help if necessary. Do not swallon fuel.

TROUBLE SHOOTING

| Problems

Reasons

Solution

i Engine does

| not start

| 1 No fuel in the fuel tank or in the carb.

| 2 The glow plug damaged or not charged

3 The fuel pipe the air filter, or the tuned pipe are clogged
4 The engine is flooded

5 The carburetor is not adjusted properly

6 The servo linkage is not adjusted properly

1 Fill the fuel tank and press the prime button

2 Replace the glow plug and for charge the glow plug

3 Clear or release the clogged parts

4 Remove the glow plug, .discharge fuel. test the
glow plug. If broken, replace.

5 Set idle and main/slow needle into the standard
starting position

6 Move the servo to neutral position and readjust it

Engine can
start but
then stalls

| 1 No fuel in the fuel tank

| 2 The fuel pipe, the air filter, o the tuned pipe are clogged
3 The carbureter is not adjusted properly

4 The engine is overheated

1 Fill fuel tank and prime engine

2 Clean or replace the clogged parts

3 Readjust the idle and main/slow needle to the
standard starting position

4 Let the engine cool down thoroughly, and then
restart

The car does
not run well

1 The carburetor is not adjusted properly
2 Oil pressure in the tuned pipe is low
| 3 Check the transmission system

1 Readjust the idle and main/slow needle adjusting
SCrew

2 The pipe between the tuned pipe and the fuel tank

3 If broken ,replace

Out of control |

1 The transmitter or the receiver is power off
2 Bad signal reception
| 3 The servo’s link is not adjusted properly

1 Recharge or replace the batteries
| 2 Extend the antenna of transmitter and the
receiver to its full extent
3 Move the servo to neutral position and readjust it

www.fs-racingart.com




Start engine
Before starting engine please read the
instruction carefully
1.Engine friction practice
® The engine friction practice. to be bastic, it
should burn and practice 1 to 2 cylinder fuel, then walk

slow and burn 1 to 2 ¢ylinder fuel, a:

it could be work normal and performance g

@ Attention : Because the buggy is effected easild n externd

should be cleaned. This should be alwa
to do, otherwise it may affect the e i '

2.Start the transmitter and receiver
2.1 Pull the transmitter i

the tra

$ antenna, then

w |

1t1er and 1ne receiver § swilch

2.2 Ope switch. Be sure the carburetor is
2 A L g O !
= c L Nk COVEr

www.fs-racingart.com




4, Start Engine

4.1 Impetus front Valve several times until safely

flow out oil.
(Fig. 1)

4.2 Close the air throttle (Fig.2), the open
position and accelerator keep a 1/4-1/3 distance.

4,3 Rapidly pull the start handle,until the engine
start work and sounds noisy. (Fig.3)

4.4 Close the air throttle to 1/4 distance of
opening postion

4,5 Rapidly pull the start handle

4.6 After starting the engine several minutes preheating

Main point:

1. When engineis over hot , blocked and lack of air
s inevitable.

2. Block excessively, resulting to start difficutly
Then Causes the igniter plug to be moist.

3. When replace the igniter plug ordry the igniter
plug , usually pull the start handle, remove the res

oil in the eylinder.

5. Concrete operation i \ir throttle

3.1 The engine has adjusted to high power and the high)
|

velocity condition, Needs correct maintenance 5
keep high performance.

5.2 The concrete operation is different because N
of the different plaver., It would be mentioned in the
automobile i instructions.

2.3 After the valve fu speed revolution, must let the :
( ne be cold Actually more than 30 seconds low speed |

idle operation. :

6.Stop Engine et

® Press down the engine flameout switch,engine stop work
immediately. Detail please refer to the user's instructi

7. Attention maintenance

Keep the engine clean .Detail please refer to

Engine stop on/of

www.fs-racingart.com




T 7R i _© ©
P— ol ; //—-
i g & !
[ . K‘- i : \J
voa =5
S =
LS > O A
Y u ; — L

www.fs-racingart.com



A [QUOSSY Yooys

www.fs-racingart.com




0710

JI1(Q

ATquassy

www.fs-racingart.com




ATquassSy 19ABS OALAG

100601
N
w110

__bouztt
BOOZTT

T —
121811

=
=
sl

SEIZIT
BO0ZTT
ROTTT

101201

STOERT

TS woem

EE1Z11

Y

www.fs-racingart.cbm

fea] otpey

ATquossy




] ]19“ JUOT ]

ATQUOSSY 1AR]

(104

www.fs-racingart.com




LODENT

ATquassy ¥/ swdy uorpuddng JU0.,]

et

PR R

!
\\ .

b \‘/
(B
<O

5
00211

o

loo18s’

el

£I0ER1

a006817

www.fs-racingart.com




Rear Suspension Arms L/R Assembly

i t.com

-racingar

fs

WWWw.




Rear Half Part

D
P

° @@
\@@ 136015

1 12107

Assembly

racingart.com

www.fs



AqUDSSY oue.,

Feaan

ATqUassY yue [an]

www.fs-racingart.com




Part List For FS10203/FS11203 Buggy




( g
136040 Diff gear box set hox set 112279 Lower suspension se

www.fs-racingart.com 16




v

TTE T

racingart

com

fs-

wWww




"
AL\

www.fs-racingart.com 18



__

LY Part List For FS10203/FS11203 Buggy

r_

A8T000 N

5695

19 www.fs-racingart.com




Parts List For FS-10203/FS-11203 Buggy

www.fs-racingart.com

NO. y NO. [tem name Quantity
102001 [Radio tray set | 112143 | Ball head 9.8%21 fpes |
102101 112144 | Ball head 9. 8%25, 5 Bpes
102102 set 112278 | Gear box set Tess |

112279 | Lower suspetwim set 1set
.............. Rear wheel shaft 1set
| Body decal Front CVD set Lset
i'._!i‘-.I_J_gs _'l;g_'_l_'q___g_q_?_r_ - s Front axle set (for 2WD) | lset
102801 | Metal gear set s Lower suspension shaft 1 |
112001 | Steering i 8¢ " se Wheel adapter Iset
112002 | Rear shaft hub set lse [ Dift gear box set lset
lllﬂﬁ— r. _..-n .r.;a.-:.l. .lse[ ff g set
112006 | Front shock tower lset 136042 up i Iset
IT | Rear shock tower lset 136044 it zef lset
112009 | Buffer mount set Iset 136045 | G -
112011 | Engine mount set lset 111102
112012 | Bumper set l_set 183001
112013 | Wing lset 183002 X
112014 | Mid-diff mount set lset 183003 | Self-tapping fla
112018 | Gear cover | 1set |183004 | Flat hex screw %0
112020 | Wing bracket Iset | 183005 | Flat hex screw )523
112022 | Fuel tank set Iset | 183006 | Self-tapping flat hex screw 4%16
112023 | Fuel connecting set lset 183007 | Self-tapping flat hex screw 4%44
112024 | Fuel conneting set 183008 | Round cross screw M4#48
112029 | Front shock set 183009 | Round hex screw M4#25
R ik st se 183010 | Round hex screw M2
5 | Comtral somrsot Iset 183011 | Round hex screw MA%20
112106 | Brake mount set 1set 183012 | Round hex screw M4#80
112107 | Connecting cup set - i_::f.-I _183013 Round hex screw }1:1*28. &
112108 | Clutch friction set * 1set 183014 | Unbrella cross screw MAx16
112109 | Brake shaft set lset 183015 ].-Hlb.l:LJ]l'.d. selftapping screwd*16
iff gear mount lset 183016 | Round hex screw MG%36
1 set lset | 183017 | Hex cross screw M8#55
et | aset 583014 | Umbrella cross screw Mix10
lset h83015 L'!n.br;l]a cross screw M3*l2
112115 Iset 583023 | Round cross screw M3*22
112116 set 1set 583036 | Round cross 5:‘3'_9“' WA%12
112120 : lset 583042 | Round cross screw M3%16
112121 | Buffer hex set lset 5 . Set screw M3#3
112122 | Fuel tube 5 ] :
112123 .Steze-r.i.ng connectin o |
112124 | Rear shaft hul -cting rod set | s 1 -
112126 | Mid-diff Ll[:l[)l" supporting plate lset 1 T
Body upper suppor-ting plate lset 1 I
Engine mount lset | 186002 | shim o 6%12%1
Mid frame set lset 587000 | Nur M3
Rear frame set lset | 587002 | Nut M5
ont frame set Iset | 587004 | Nut
t1ling rod set laet : 187000 | Nut
ling lset | 581001 | E-clip
lset | 581003 | E-clip &3 6PCS
Bpes 181001 E-clip &8 BPCS
112138 i 8. 8%13 %6PCS bpcs | 182002 | Bearing 10%26%8 6PCS |
112139 [ Ball head 6. 811 %6PCs 6pcs | 181002 | Bearing 8*22%7 GPCS
112140 | Ball head 9.8%14( & 5.1) *6PCS Bpes 181003 B{:‘c’-;l‘j.'lg 10#22%6 BPCS
| 112141 [ Ball head 9,811 (@ 4.1) *6PcS | Gpes | 582001 | Bearing 10%19%5 6PCS
112142 | Ball head 6.8%14.5 #6pCS fpes | 582008 | Bearing 8x16%5 B 6PCS
e

20




